
~ 1 ~ 
 

Wastewater Treatment of Food Industry/ Processing 

Case studies (CAPO Milk Factory - Dal Group and El 

Moshraf Sweets Factory) 

 

 

By 

Khatab Salah El Bahari Mohamed Ahmed 

B.Sc. (Honour) water resources engineering  

A Thesis Submitted to Sudan University of Science and 

Technology in fulfillment of the requirements for the degree of 

M.Sc.in Environmental Engineering 

 

   

Supervisor: 

    Dr. Bashier Mohamed El Hassan 

 

             Department of Environmental Engineering 

College of Water and Environmental Engineering 

 

 Jan 2021



~ I ~ 
 

Dedication 

 

To my Mother 

Soul of my Father 

My wife 

Sister and Brother 

My son 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



~ II ~ 
 

Acknowledgments 

 

I would like to express my great thanks to my supervisor, Dr. Bashir 

Mohamed El Hassan for his great help and professional encouragement. 

My gratitude and thanks extend to EL Mosharf and Capo factories 

personnel for their kind permission and good welcoming to get samples.  

Also, I would like to express my gratitude to all people who contributed 

directly or indirectly to complete this research work. 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



~ III ~ 
 

Abstract 

The objective of this study is to determine the pollution loads (both hydraulic and 

organic) emanating from the factories under the study (food processing factories).  

Field observation, interviews of the concerned personnel, and laboratories analysis 

as study tools. The determined loads are relatively high (hydraulic load, organic 

load) for each of the two factories and don’t agree with the recommended 

Khartoum north local order (1970) and SSMO (173/2008) standards. The results of 

samples analyzed for CAPO factory: were: 

pH =6.89, TSS = 1000 mg/l, BOD = 4500 mg/l ,COD = 5650 mg/l and oil and 

grease = 150.100 mg/l. Wastewater flow = 5000 m3/day. 

Results for EL mosharf factory: were:  

pH = 6.55, BOD = 5516 mg/l, COD = 6825 mg/l, TSS = 350 mg/l. 

Wastewater flow = 74 m3/day. 

Neither of the two factories is having pretreatment facilities in spite of the need for 

it. 

There is neither  inspection  nor flow measurement by KSSC for quantity and 

composition of the industrial wastewater generated. 

It is recommended to install pretreatment facilities for the factories industrial 

wastewater in this plant, so as to be in line with the regulations 

The proposed pretreatment unit designed for CAPO Plant as follows: 

Q design = 208.33 m3/d, BOD design load = 124 kg/d, design TSS load= 144 kg/d. 

Volume of lift station = 1000 m3, manual bar screen length =1.2m, width = 0.5 m, 

height = 0.5 m. 

Volume of aeration tank = 6944.44m3. 

 

  



~ IV ~ 
 

 مستخلص

 

هدفت الدراسة لتحديد )التلوث التصريف، أو الحمل العضوي( الظاهر لمصانع المواد الغذائية  تحت  

الصلة، معدات المعامل المستخدمة للتحليل تم تحديد الدراسة، القياسات الحقلية، المقابلات مع الاشخاص ذات 

، 0791ولم تطابق لقانون الخرطوم بحري المحلي للعام  احمال التصريف والاحمال العضوية للمصنعين

م، وكانت نتائج تحليل العينات  091/8112الموصى به ومعايير الهيئة السودانية للمواصفات والمقاييس 

 لمصنع كابو:

ملم  0011ملم لكل لتر والاكسجين الحيوي المطلوب  0111بالمواد الكلية العالقة  9827الهيدروجيني الرقم 

ومعد التصريف  0018011لكل ملم  والزيوت والشحوم  0901لكل لتر والاكسجين الكيموحيوي المطلوب 

 متر مكعب في اليوم01118المقدر 

 نتائج تحليل المشرف للمواد الغذائية:

ملم لكل لتر والاكسجين الكيموحيوي  0009والاكسجين الحيوي المطلوب  9800روجيني الرقم الهيد

 متر مكعب في اليوم 90ملم لكل لتر والتصريف 101ملم لكل لتر والمواد العالقة الكلية  9280المطلوب 

عية وتحتاج تلك المصانع للمعالجة الاولية ولا يوجد تفتيش من هيئة الصرف الصحي ولاية الخرطوم لنو

 وتركيبة المخلفات الصناعية السائلة المنتحة8

متر مكعب في اليوم والحمل العضوي التصميمي  812811تصميم الوحدات الاولية: التصميم والتصريف 

متر مكعب  0111كيلوجرام ، حجم حوض محطة الرفع  000كيلوجرام في اليوم والمواد الكلية العالقة 080

 متر  9700800متر وحجم حوض التهوية  180متر والطول  180العرض متر و 080وابعاد المصفى الطول 

 

 

 

 

 

 

 

 

 



~ V ~ 
 

List of Contents 

   Items Page 

Dedication I 

Acknowledgments 11 

Abstract  111 

 1V مستخلص

List of Contents V 

List of Tables IX 

List of Figures  X 

Appendixes XI 

Chapter One: Introduction 

1.1. General  1 

Chapter Two: Literature review 

8.1 Introduction 6 

2.2 DAIRY PROCESSES AND COMPOSITION OF DAIRY 

PRODUCTS: 

6 

2.2.1 Milk and Whey Powders 7 

2.2.2. Cheese 7 

2.2.3. Butter 9 

2.3 Evaporated Milk 9 

2.4 Ice Cream 9 

2.5 Yogurt 9 

2.6 Wastewater from Associated Processes 9 

2.7 CHARACTERISTICS AND SOURCES OF 

WASTEWATER from dairy pressing 

10 

2.8 TREATM ENT OPTIONS: 10  

2.8.1 Direct Discharge to a Sewage Treatment Works 11 

2.8.2 Onsite Pretreatment Options 11 



~ VI ~ 
 

2.8.3 Onsite Pretreatment Options 12 

2.8.3.1 Physical Screening 13 

2.8.3.2 pH Control 13 

2.9 Treatment of Dairy Processing Wastewaters 14 

Chapter Three: Materials and methods 

3.1 The study area 20 

3.2 Materials 20 

3.3 Methodology 20 

3.3.1 Primary data 21 

3.3.2 Observation 21 

3.3.3 Analysis of samples 21 

3.4 Materials And Methods for case study two  21 

3.5 Water balance and Wastewater Discharge of the industry process 22 

Chapter Four: Results & Discussion 

4.1 Introduction: 25 

4.2.1 Process Description 25 

4.2.2 Design Data 27 

4.2.3 STP Treatment Units Considered 27 

4.3  PROCESS DESIDGN CALCULATIONS 28 

4.3.1 Design Data 28 

4.3.2 Lift Station 29 

4.3.3 Manual Bar Screen 29 

4.3.4 Aeration Tank 
30 

4.3.5 Secondary Clarifier 31 

4.3.6 Chlorine Contact Tank 
32 



~ VII ~ 
 

4.3.7 Chlorination 

32 

4.3.8 Sludge Holding Tank 
33 

4.4 EQUIPMENT SPECIFICATION 37 

Chapter Five: Conclusions and Recommendation 

5.1. Conclusion 54 

5.1.1 Design description 54 

5.1.2 Design Flow 54 

5.1.3 Lift Station 54 

5.1.4 Manual Bar Screen 54 

5.1.5 Aeration Tank 
55 

5.1.7 Chlorine Contact Tank 55 

5.1.8 Chlorination  55 

5.1.9 Dosing Tank Capacity 
55 

5.1.10 Sludge Holding Tank 
55 

5.1.11 Filter Feed Backwash Pumps and Pressure Sand Filter 56 

5.1.12 Pressure Sand Filter Sizing 57 

5.1.13 Filter Feed / Backwash Pumps 57 

5.1.14 Air Blower Calculations 57 

5.1.15 Sludge Holding Tank 57 

5.1.16 Air Lift 57 

 5.1.17 Order Control System  57 

5.1.18 Dosing Pump Capacity 57 

5.1.19 Dosing Tank Capacity 57 

5.1.20 First stage: Oil and grease removal and Equalization for EL 

moshraf factory 
57 



~ VIII ~ 
 

5.1.21 Second stage: Biological Treatment 57 

5.2. Recommendations 63 

 

List of Tables 

Title Page 

Table 2.1 BOD and COD Values for Typical Dairy Products and 

Domestic Sewage 
8 

Table 2.2 Chemical Characteristics of Different Dairy Plant 

Wastewaters 
12 

Table 3.1: Industrial Wastewater Discharges of the Process 23 

Table 3.2: Domestic Water Consumptions and Discharges 23 

Table 4.1 Characteristics of the Industrial Wastewater Characterizations 

with the Presence of the Chiller Water 
51 

Table 4.2 Industrial Wastewater determined BOD&COD after Chiller 

Water Removal 
52 

Table 4.3 Analysis of Grab Samples from Mixed Industrial and Domestic 
Wastewater 

53 

 

List of figures 

Title Page 

Fig (5.1): Dissolved Air Floatation 60 

Fig (5.2): The option Treatment Process 61 

Fig (5.3): The option Treatment Process 62 

 

 

 

 



~ IX ~ 
 

Appendixes 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



~ 0 ~ 
 

 

CHABTEAPTR ONE 

Introduction 

1.1 General: 

     The wastewater from industries varies so greatly in both flow and pollution 

strength. So, it is impossible to assign fixed values to their constituents. In general, 

industrial wastewaters may contain suspended, colloidal and dissolved (mineral 

and organic) solids. In addition, they may be either excessively acidic or alkaline 

and may contain high or low concentrations of colored matter. These wastes may 

contain inert, organic or toxic materials and possibly pathogenic bacteria. These 

wastes may be discharged into the sewer system provided they have no adverse 

effect on treatment efficiency or undesirable effects on the sewer system. It may be 

necessary to pre treat the wastes prior to release to the municipal system or it is 

necessary to a full treatment when the wastes will be discharged directly to surface 

or ground waters.  

The development of industries and extensive urbanization means increased water 

consumption and pollution resulting from problems of waste disposal. 

Unfortunately, in most developing countries, effluent quality standards imposed by 

legislation (where they exist) are sometimes easily flouted. Industrial effluents are 

liquid wastes which are produced in the course of industrial activities. Over the 

years, the improper disposal of industrial effluents has been a major problem and a 

source of concern to both government and industrialist. In most cases the disposal 

or discharges of effluents, even when these are technologically and economically 

achievable for particular standards, do not always comply with pretreatment 

requirement and with applicable tonic pollutant effluent limitations or prohibitions. 

The consequence of these anomalies is a high degree of environmental pollution 

leading to serious health hazards [1].  

Whereas the nature of domestic wastewater is relatively constant, the extreme 

diversity of industrial effluents calls for an individual investigation for each type of 

industry and often entails the use of specific treatment processes. Therefore, a 

thorough understanding of the production processes and the system organization is 

fundamental. A long-term detailed survey’ are usually necessary before a 

conclusion on the pollution impact from an industry can be reached. Typical 

pollutants and BOD range for a variety of industrial wastes are given in Table-1. 

The values of typical concentration parameters (BOD5, COD, suspended solids 



~ 1 ~ 
 

and pH ). Industrial wastewaters are considerably diverse in their nature, toxicity 

and treatability, and normally require pre-treatment before being discharged to 

sewer. Food processing in particular is very dissimilar to other types of industrial 

wastewater, being readily degradable and largely free from toxicity. However, it 

usually has high concentrations of biological oxygen demand (BOD) and 

suspended solids [3].Compared to other industrial sectors, the food industry uses a 

much greater amount of water for each ton of product [4]. Industrial wastewater 

characteristics vary not only between the industries that generate them, but also 

within each industry. These characteristics are also much more diverse than 

domestic wastewater, which is usually qualitatively and quantitatively similar in its 

composition. On the contrary, industry produces large quantities of highly polluted 

wastewater containing toxic substances, organic and inorganic compounds such as: 

heavy metals, pesticides, phenols and derivatives thereof, aromatic and aliphatic 

hydrocarbons, halogenated compounds, etc., which are generally resistant to 

destruction by biological treatment methods. Food industry uses large amounts of 

water for many different purposes including cooling and cleaning, as a raw 

material, as sanitary water for food processing, for transportation, cooking and 

dissolving, as auxiliary water etc. In principle, the water used in the food industry 

may be used as process and cooling water or boiler feed water. As a consequence 

of diverse consumption, the amount and composition of food industry wastewaters 

varies considerably. Characteristics of the effluent consist of large amounts of 

suspended solids, nitrogen in several chemical forms, fats and oils, phosphorus, 

chlorides and organic matter [5]. Food and beverage industry is one of the major 

contributors to growth of all economies. In EU it constitutes the largest 

manufacturing sector in terms of turnover, value added and employment. However, 

the sector has been associated with various environmental issues including water 
[...]
conditions in the production and service units to determine the industry 

required to upgrade these units in order to reduce pollution load in the final 

effluent, data collection including the collection of information relevant to 

the different activities in the industry including qualitative and quantitative 

estimation of solid and liquid wastes, collecting composite wastewater 

samples from the end-of-pipe industrial effluent (the samples were analyzed 

by specialized laboratory and the results are used for selection of the most 

appropriate alternative schemes), check on the compliance with national 

environmental regulation and legislation and description of the existing 

environmental situation in the industry, and studying the different 

approaches for pollution prevention and suggesting possible end-of-pipe 

treatment modules.  

Water balance and Wastewater Discharge of the industry process:  

The production process includes five operating production lines were 

chocolate cake line, three li 

nes of different biscuits type, and ketchup line. The industry consumes about 

150 m3/day for domestic water activities while the overall total wastewater 

production equal 120 m3/day and 70 m3/day for domestic wastewater and 

industrial wastewater respectively.There are two wastewater drainage 

networks and two end-of-pipe discharge points in the industry, one for 

industrial wastewater and the other for the domestic wastewater. The 

industrial wastewater end-of pipe discharge points include wastewater 

discharges from cleaning of equipment and production units, boiler blow 



~ 47 ~ 
 

down, and the chiller open cycle discharged water, they all discharge at one 

manhole within the premises of the plant. The domestic wastewater 

discharge points include wastewater discharges from the wastewater 

generated from the washing of equipment at the end of the shifts, and 

wastewater discharges from all domestic sources within the industry, 

including toilets, restaurant, irrigation, cleaning, etc. Based on the data 

provided by the plant on domestic water consumption the domestic 

wastewater flow rate is calculated assuming that 85% of the domestic water 

is discharged as wastewater. The following table illustrates the industrial 

wastewater discharges of the process.  

Table 3.2: Industrial Wastewater Discharges of the Process 

Wastewater Discharge Sources  

 
Wastewater discharge m3/day  

 

Washing of equipment and production units  

 

20 

Chiller water  

 

50 

Boiler blow down  

 

4 

Total  

 

74 

 

Table 3.3: Domestic Water Consumptions and Discharges 

Domestic Water Consumption (m3)  

 

1st shift  

 

2ndshift  

 

3rd shift  

 

60 50 40 

Total :150 m3/day  

 

Domestic Wastewater discharge (m3)  

 

1st shift  

 

2ndshift  

 

3rd shift  

 



~ 48 ~ 
 

50 40 30 

Total 120 m3/day 

 

 

Sampling and characterization of wastewater The main objective of the analysis 

is to investigate the compliance of the wastewater with limits for discharge to the 

public sewer system, and in case of noncompliance identified and evaluate 

alternatives for management of the wastewater to reach compliance. For 

investigating the compliance of the discharged wastewater and identifying possible 

alternatives for its management, the sampling and analysis carried out for the 

wastewater in the industrywas conducted as composite samples and analysis of the 

compiled industrial wastewater for each of the three operating shifts as well as grab 

samples and analysis of the mixed industrial and domestic wastewater in each of 

the three operating shifts.In addition, filtrations of the samples were carried out and 

the BOD and COD were analyzed before and after filtration.The analyses were 

carried out according to the Standard Methods for Examination of Water and 

Wastewater [17] and covered Temperature, pH, Chemical and Biological Oxygen 

Demand (COD and BOD), Total Dissolved and suspended solids (TDS and TSS), 

settle-able solids, and Oil & Grease. Moreover, in order to investigate the effect of 

removing the suspended solids in the wastewater, through physical treatment, on 

the BOD and COD, filtration was carried out, and the BOD and COD were 

analyzed before and after filtration. 

 

 

 

 

 

 

 



~ 49 ~ 
 

 

 

 

 

 

 

 

 

 

 

 

 

Chapter Four 

 

 

 

 

 

 



~ 50 ~ 
 

 

 

 

 

Chapter Four 

Results & Discussion 

4.1 Introduction: 

          This design calculation for CAPO dairy factory dal group is wastewater 

pretreatment plant. With estimated over all  discharge of dairy processing 

wastewater for three shift, 5000  m3/day .the wastewater flow is divided to 

different categories: dairy, processing, domestic and boiler/steam. The design 

adopted the Sequential flotation technology system instead of conventional 

activated sludge for the major advantages of the SBR such as the minimal footprint 

and potential capital cost savings by elimination of the load of sewer and the 

flexibility in operation and control. Indicates raw wastewater characteristics for the 

study area. 

Table: 4.1 results of raw wastewater characteristics CAPO 

parameter units Results remark 

pH  6.89  

TSS Mg/l 800  

BOD Mg/l 4500  

COD Mg/l 5650  

OIL and grease  150.100  

 The analysis the raw wastewater with compare with Khartoum local (1970) high 

BOD and COD, need pretreatment before the discharge wastewater in mainsable 

sewer, flow estimated by operators engineer greater than 0555 m³/ day 

 The pretreatment plant as follows: 

 4.2 DESIGN PHILOSOPHY  

  4.3     PROCESS DESIGN CALCULATIONS   

4.4    EQUIPMENT SPECIFICATION 



~ 51 ~ 
 

4.2 DESIGN PHILOSOPHY 

 SEWAGE TREATMENT PLANT – 0555 m³/ day 

4.2.1 Process Description 

 The raw sewage is normally conveyed via a trunk sewer and discharges freely 

into the raw sewage wet well ahead of the treatment plant.  The working 

capacity of the wet well should be sufficient to contain any excess sewage 

during periods when the flow from the sewer exceeds the maximum design 

flow to the sewage treatment plant. The volume of the wet well is expected to 

be small since the already existing tanks can be used for storage.  The air 

blowers will aerate this wet well and it will incorporate an odour control unit. 

The unit comprises a dosing pump and a chemical dosing tank. 

 Level switches actuate submersible sewage pumps in the wet well and pumps 

lift the sewage to the Extended Aeration Plant, which is located above ground. 

 The pumped flow of raw sewage arrives at the Extended Aeration Plant 

through the bar screen arrangement which holds debris that otherwise may 

cause blockages. The screen requires to be manually raked periodically for 

cleaning if necessary.  The Bar Screen is installed in the Bar Screen Box. 

 The screened sewage discharges into the aeration chamber where it is mixed 

with recycled activated sludge (a mixture of natural aerobic microorganisms).  

For the purification to proceed, the mixture must be agitated to prevent 

settlement and aerated to supply oxygen for the respiration of the 

microorganisms.  Both agitation and oxygen supply are provided by the air 

blowers. 

 The microorganisms remove the organic material from the sewage and 

multiply to greater numbers. This increase in number of microorganisms 

results in excess activated sludge, which requires occasional disposal. The 

frequency and volume of sludge wastage is best determined from individual 

plant operation. 

 In general, it can be assumed that 0.5 to 1.0 kg (from tables of extended 

aeration) of sludge will be wasted for every 1.0 kg of BOD removed by the 



~ 52 ~ 
 

plant. A sludge concentration of 0.5 to 1.0% is usual for wastage of excess 

sludge. 

 When the biological reaction is complete, the mixed liquor flows to the 

settlement chamber where the velocity is reduced in a diffusion drum and the 

activated sludge separated from the secondary effluent during a period of 

quiescent settlement. The secondary effluent discharges from the plant via an 

overflow weir, and part of the settled sludge is pumped back to the aeration 

chamber to treat more sewage, where the surplus is wasted. 

 The overflow of secondary effluent from the extended aeration plant 

discharges into the Chlorine Contact/Break Tank where it meets a controlled 

dose of sodium hypochlorite solution. The sodium hypochlorite solution is 

drawn from the hypochlorite storage tank by hypochlorite dosing pump of 

adjustable delivery rate. 

 Level switches in the Chlorine Contact Tank actuate Filter Feed Pumps, 

which deliver the disinfected secondary effluent to the Tertiary Filters 

through graded sand media. The tertiary effluent from the filters passes on to 

the  treated effluent tank. 

 As solids accumulate in the sand bed the pressure loss through the media 

rises and periodically reaches a value above which the plant will not 

function as designed. At this time, the filter requires to be washed and 

cleaned from the accumulated solids. The media is backwashed by a 

controlled flow of tertiary effluent delivered from the client’s treated 

effluent tank by the filter feed pumps. The backwash water passes up 

through the sand media, flushing out the accumulated solids and the 

resulting spent backwash water is returned to the wet well.  Backwashing is 

manually controlled. 

 The wasted sludge from the settlement tank will be collected in a sludge-

holding tank in which further digestion of the sludge takes place by means of 

air supplied by the same air blowers used for aeration. The client's tankers 

will then dispose the sludge off-site. 

4.2.2 Design Data 

 The present data is for a Sewage Treatment Plant having 5000 m³/day average 

daily flow. The treatment plant is designed for sewage purification and utilities 

the extended aeration modification of the activated sludge process. 



~ 53 ~ 
 

 Average sewage flow = 0111 m³/day 

 Peak flow = 0111 m³/h (for up to 3 hr period)  

 Influent quality = 350 mg/l BOD5, but expected less 

 400 mg/l S.S., but expected less 

          Average secondary effluent quality (con) = 20 mg/l BOD, 30 mg/l S.S. 

 Average tertiary effluent quality  = 10 mg/l BOD5 

  10 mg/l S.S., better than required 

4.2.3 STP Treatment Units Considered 

 The Sewage Treatment Plant Units comprise the following: 

 One (1) Odor control dosing system. 

 Three (3) Lift station pumps. 

 One (1) Bar screen. 

 One (1) Aeration tank. 

 One (1) Lot of air diffusers (in aeration tank). 

 Two (2) Air blowers. 

 One (1) Settlement tank. 

 One (1) Sludge air lift system. 

 One (1) Sludge scraper. 

 One (1) Work bridge for aeration tank. 

 One (1) Chlorine contact tank. 

 One (1) Disinfection dosing system. 

 One (1) Sludge holding tank. 

 One (1) of air diffusers (in sludge holding tank). 

 One (1) Work bridge (for sludge holding tank). 

 Two (2) Filter feed / backwash pumps. 

 One (1) Manual pressure sand filter. 

 One (1) Lot of electrical items. 



~ 54 ~ 
 

 One (1) Lot of interconnecting pipe work. 

 

 

 

 

4.3   PROCESS DESIDGN CALCULATIONS 

4.3.1 Design Data 

Average daily flow (Qav)  = 500 (m3/d) 

S inf. = 500 mg/l   (Influent soluble BOD concentration, mg/l) 

 S eff. = 20 mg/1       (Effluent soluble BOD concentration, mg/1) 

 SS inf. = 360 mg/l (Influent suspended Solids concentration, mg/l) 

 SS eff. = 12 rng/1 (Effluent suspended Solids concentration, mg/1) 

 N2 inf. = 15 mg/I (Influent Nitrogen concentration, mg/I) 

 N2 eff. = 2.0 mg/1 (Effluent Nitrogen concentration, mg/l) 

Qav = 500 m³/d Design daily flow. 

Qav = 812811 m3/h. 

Qdesign = 812811 m³/h. 

Qpeak = 2* q = 0111 m³/h Design Hourly Flow m³/h. 

Design BOD load =124 (kg/d) 

Design SS Load =144 (kg/d) 

 4.3.2 Lift Station 

 Pumps Quantity = 3 Nos (1duty, 1 assist, l standby) 

 Pump Capacity = 0111 m³ /h each 

 Max pumped out flow = 100 m³/h 



~ 55 ~ 
 

 Hydraulic retention time = 1 hr 

@ peak flow rate 

 Tank capacity = 0111 m³ 

 4.3.3 Manual Bar Screen: 

 Q design = 0111 m³/h (0.0100 m³/s) 

 Vsc = 0.8 m/sec 

 A opening = 0.0175m² 

 Angle of inclination of screen = 60° 

 LD in screen = 811 mm 

 Total width of openings = (0.0100 m³/sec) /(0.8 m/sec) x (sin 60) /(0.15 m)       

                                                     =  0.1 m 

 Let no of bars = N+1 

No of openings = N  

Width of opening = 25 mm 

 25(N+1) = 100 mm 

 N=3 

 Width of channel = 25 x 4 + 5 x 3 

 = 115 mm 

 Provide channel width   = 500 mm 

liquid depth through bar screen = 0829 m @ Vsc = 0.8 (m/s) 

 

Provide channel size= 1200L mm x 500mmW x500mmH 

4.3.4 Aeration Tank 

 Average Daily Flow = 0111 m³/d  



~ 56 ~ 
 

 BOD5 = 500 mg/l 

 BOD5 Load = (500 x 0111 / 1000) 

= 2500 (kg/day) 

           Consider: 

 MLSS mg/l = 3500 mg/l - Mixed liquor suspended solids 

 ML VSS = 3000 mg/I - Mixed liquor volatile suspended solids 

Volume of aeration tank required = BOD5 (Kg/d) / (F/M x MLVSS) 

F /M range (0.05 – 0.15)      for extended 

aeration 

 Consider F/M = 0.12 

 Consider MLVSS = 3000 (mg/l) 

 Volume of tank = 2500/(0.12 x 3.0) = 6944.44 m³ 

Consider Liquid Depth =    3.75 m 

Surface Area = 6944.44/3.75 = 1851. 85 m² 

Retention Time            =      6944.44/35.822 = 33.33 hours 

4.3.5 Secondary Clarifier 

 Average Flow = 812811 m³/h 

Surface overflow rate = (12 m³/m²/ d) at average flow 

 = 0.5 m³/m² hr 

 Required surface area =Average flow/surface overflow rate 

 = 812811/0.5 

 = 009899  m² 

Required Diameter = 3285 m 

Provided Diameter = 3280 m 

 Provided Area = 011808 m² 



~ 57 ~ 
 

 Liquid Depth = 3.7m 

Effective Volume = 4051 m³ 

Retention Time            =      4051 /35.822 = 98077 hours 

Provided Tank Size =    𝐴 = 𝜋𝐷2/4  3280 X 4.273 m H 

Total concentric Tank Surface = 36.65 +91.9= 128.55 m² 

Area 

Required Concentric Tank Dia = 12.794 m 

Provided Diameter  = 12.808 m 

Provided Tank Size  = 12.808 m X 4.273 m H 

Check: 

A. Aeration Tank 

Volume Loading = BOD Load /Volume 

= 310 x 0111/1000 / 0711811 

 = 0.3611 Kg BOD/ m³/d OK this is within (0.1-0.4) Kg/ m³/d 

Hydraulic Retention time = Volume/ Average Flow 

= 9700800/812811 = 11811 hrs Ok this is within the range 18 - 

36 hrs 

 B. Settling Tank  

Hydraulic Retention time  

 = 09108111/ 812811 = 989 hrs Ok this is within the range 6 – 7.5 

hrs 

4.3.6 Chlorine Contact Tank 

 Volume of chlorine contact tank = Average flow x retention time 



~ 58 ~ 
 

Retention time in chlorine contact tank = 3 h 

 Volume = 812811 x 3 

= 624.99 m³ 

 Liquid depth in chlorine contact tank = 2.4 (m) 

 Provided Diameter = 5.152m 

Provided Tank Size = 5.152m Dia X 2.873m H 

4.3.7 Chlorination 

4.3.7.1 Dosing Pump Capacity 

 Sodium Hypochlorite   NaOCI 

 p = 1.14 kg/l Chemical Density 

 C = 10% Chemical Concentration 

 X = 10 mg/1 Chemical Dosing rate 

Qd = Q x X / 1000 x P x C 

Qd = 208.4 m³/h 

 Qd = 208.33 m³/h x 10 g/m³ = 2083.3 kg/h 

 = 2083.3 kg/h I (0.1 x1.14 kg/l) /1000 

 = 0.23 1ph 

Provide dosing pump with capacity 0 - 3.78 litres / hr 

4.3.7.2 Dosing Tank Capacity 

 

 - Required storage capacity = 2 days 

 - Daily Required Quantity = 182 liters 



~ 59 ~ 
 

             Provide tank capacity of 190 litres 

 

4.3.8 Sludge Holding Tank 

 consider 0.50 kg sludge produced per 1 kg of BOD Load 

 BOD Load= 8011 kg 

  Sludge mass= 0.50 x 8011 = 0801 kg/d, Sludge concentration is 0.80 % and 

sludge density is1030 kg/m³  

  sludge volume= 8 m³/d 

    Consider sludge retention time  = 7 Days 

 Volume of sludge = Qw x retention time 

8 x 7= 56 m³ 

 Provided Diameter = 4.3 m 

 Tank Dimensions = 4.3 m Dia x 4.273m 

              After Digestion 

  Secondary Sludge mass= 8011 kg/d, Sludge concentration is 1.2 % and 

sludge density is 1030 kg/m3 

  Secondary sludge volume = 5 m³/d 

              4.3.8.1 Filter Feed Backwash Pumps and Pressure Sand Filter 

             4.3. 8.2 Pressure Sand Filter Sizing 

               Design Flow rate through the filter   = 208.33 (m³/hr) 

                Filtration = 12 m³/h/m² 

                Cross Sectional area =17.36 m² 

 Diameter = 4.7 m 

 Provided Diameter = 4.9 m 



~ 60 ~ 
 

 Provide filter = 4.9 Dia 

             For good quality effluent provide 2 filters. 

             Check: 

 Filter Area = 17.36 m² 

 Filtration rate = 208.33 17.36 = 12.00 m/hr Ok it is within the range of ( 8 - 12 ) 

m/hr 

 4.3. 8.3 Filter Feed / Backwash Pumps 

  Consider specific rate of filter backwash = 30     

m³/m²/h Backwash Flow = 17.36 x 30 = 520 m³/h 

Backwash Volume = (520/60) x 15 =130 m³ 

  Use Filter Feed Backwash Pumps 2 nos. as follows: 

               Service: 1 duty/1 standby each of 35 m³/h @ 4.0 

bar Backwash: 2 duty each of 65 m³/h @ 4.0 bar 

4.3.9. Air Blower Calculations 

4.3.9.1 Aeration Tank 

Air Requirement for Aeration Tank 

 O = 2.0 mg/l Minimum dissolved oxygen maintained in the aeration tank, mg/l 

T = 30°C Temperature 

C'sw = 6.5 mg/1 Solubility of Oxygen in tap water at field temperature, mg/I 

 C'sw = 9.0 mg/1Solubility of Oxygen in tap water at 20°C, mg/I 

 Α = 0.8 Oxygen transfer correction factor for waste water 

 β = 0.98 Salinity surface tension factor 

 f = 0.68 Conversion factor for converting B005 to BOOL 

 Yobs = 0.4 Observed yield, g/g 



~ 61 ~ 
 

 O2 kg/day= { Qa (S inf - S eff.)/ f 1000} -  1.42*Px + 4.6Qa (Ninf - 

Neff)/1000 

Qa(Sinf - Seff)/1000 =5000 (011-81) /(0.68 x 1000) = 1087800 kg/dayf 

 Px kg/day =YobsQa(Sinf - Seff)/1000 = 0.4 x5000x(011-

81)/l000=791kg/day 

 O2 kg/day == 1087800 - (1.42 x 791) + (4.6x5000 (15-2)/1000) 

 =8029870 kg/day 

 O2 kg/d              8029870 

 SOR kg/day= __________________ =                 ____________ 

 [(C'sw β Fa-C)/C sw](1.024)t-20 α    0.46x 1.268x .80 

= 0110877 kg/day ( 8888099 kg/h) 

Consider Diffuser Efficiency is 6 % 

 Air Required = 3338400 kg/h / 0.21/1.2 /0. 06kg/m³ = 41072800 m³/hr @ 

30° C 

Consider 10% safety = 1.1 x 41072800 = 404038744 m³/hr @ 30°C 

 = 1.1 x 709 = 780 N m³/hr @ 0°C 

No Of Air Diffusers required = 16162.911 m³/hr/ 100 m³/hr each 

diffuser = 161.9 Provided 10 air drop pipes of 6 diffusers each 

10.2 Sludge Holding Tank 

Consider Air req is 2N m³ air / m³ of produced Sludge 

Air requirements = 2 Nm³ air x 56 = 112 N m³/h 

Consider 10% safety = 1.1 x 112 =123.2 N m³/r 

No Of Air Diffusers required = 123.2 m³/hr I 12 m³/hr each diffuser = 10.3 

Provided 3 air drop pipes of 4 diffusers each 



~ 62 ~ 
 

10.3 Air Lift 

 Consider Air req = 2.0 Nm³ air /1 m³ recirculated sludge 

 Qr = (Qa x MLSS in aeration tank)/ (MLSS in RAS - MLSS in aeration tank) 

Qr= (16.7x3)/(7-3) = 12.5m³/hr 

Secondary Clarifier Scum Air Lift = 2 Nm³ air x 12.5 m³/h = 25 Nm³ air / hr 

Consider 10% safety  = I.I x 25 = 27.5N air/hr 

Total Air Requirement = 925 N m³ air/hr 

4.3.11 Odor Control system 

4.3.11.1 Dosing Pump Capacity 

AS - 100 

 p = 1.10 kg/l Chemical Density 

 C = 100% Chemical Concentration 

 X = 4 mg/1 Chemical Dosing rate 

Qd = Q x X / 1000 x px C 

Qd = 0.061 I/h 

Required Qd = 0.09 I/h 

Provided Dosing Pump = 0.1 I/h 

4.3.11.2 Dosing Tank Capacity: 

 - Required storage capacity = 2 days 

 - Daily Required Quantity = 4 8 liters 

 - Odor Dosing Tank Capacity = 51iter 

- Provide tank capacity of 50 liter 



~ 63 ~ 
 

 

 

 4.4 EQUIPMENT SPECIFICATION 

4.4.1 Odour Control Dosing System 

Reagent = AS-100 (commercial) 

Quantity = One (1) 

Pump type = Positive displacement 

Duty = 3.8 l/h at 69 m 

Material = PVC 

Suction and delivery hoses = Polyethylene 

Mode of adjustment = Manual 

Solution tank material = Polyethylene 

Solution tank capacity = 190 litres 

Manufacturer = Options 

Country of Origin = USA / Germany 

4.4.2 Lift Station Pumps 

Quantity = Three (3) (2 duty / 1 standby) 

Type = Non-clog, submersible, centrifugal 